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Order No. 1 F200100191
2 g : oA sEM e 5T e |
WQEEOQZV\ :HOT ROLLED STEEL PLATE Custormer - PLESA STEEL Contil B, | - 20200404-PS-016-001
MERA : ASTM A36 FEA . YUNDAI CORPORATION g ut £ 2020-04-04
Specification Contractor Date of Issue
e =L 22100 3x1000
sl - =z o W Tersike Test Chemical Compostion(%) 4 %10,000 5:x _.0908
Dipegen [ ,M,\m%ﬁ kit Blw|s|a|ra|lm|w|e m cls|m|rp|s|o|n|a|m|we|ln|v| o
(N %) (%) %} (%) HIE 4 2 3 4 4 2 2 3 2 3 3 3 3 3
7.94 % 2438 x 6096 1 926 R43469 FB72164906 T 3276|4766 8 U L |1,516] 204 | 843 | 117 | 51 2 i 18 0 1 1 0 36 (1,753
P 11,478] 204 | 857 | 104 | 45 2 1 iz 0 1 1 0 37
7.94 x 2438 x 6096 i 928 43489 FR72165201 T]3R76|4788| 29 U L |1,516] 204 | 843 | 117 | 5t 2 1 i8] 0 1 1 0 | 3% |1.753
P 11,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
7.94 x 2438 x 6096 1 926 R43489 FRr2165202 T 3276|4768 29 U L. |1.516] 204 | 843 | 117 | 5t 2 1 8] 0 1 il G | 36 |1.753
P |1,478] 204 | 857 | 104 | 45 2 1 172§l 1 1 0| 37
7.94x2438 x 6096 1 26 RA34689 FB72165203 T1376|4768| 20 U L |1,516) 204 | 843 | 117 | 5t 2 1 B 10 il 1 0| 3 [1753
P |1,478] 204 | 857 | 104 | 45 2 1 jizAdl 0 1 1 0| 37
7.94 X 2438 x 6096 1 26 R43489 FBr2165205 Ty3276]|4768| 29 U L ]1,516] 204 | 843 | 117 | 51 2 1 18] 0 1 1 0| 3B [1,753
P 11,4781 204 | 857 | 104 | 45 2 1 17 0 q i 0 37
7.94 X 24538 x 6096 i 926 43469 FBr2165206 T|3276]|47686| 29 U L |1,516] 204 | 843 | 117 | &1 2 1 18 0 1 1 0 3B [1,753
P 11,478 204 | 857 | 104 | 45 2 1 17 [} 1 1 0 37
7.94 % 2438 x 6096 1 926 43469 372165207 Ty3276]|4766| 22 V] L ]1,516] 204 | 843 | 117 | &1 2 1 18 0 1 1 0 3B 11,753
P 11,478] 204 | 857 | 104 | 45 2 1 17 o il 1 0 37
7.94 x 2438 x 6096 i 926 R43460 FR72165305 T|32786]|4766| 29 U L|1,516] 204 | 843 | 117 | 51 2 1 18] 0 1 1 0] 36 |1,753
P |1,478] 204 | 857 | 104 | 45 2 1 17 0 1 1 0 37
le, B:Bottom ] ]
Transverse, Gauge length:200mm (Rectanguiar), YP Mtd © 2 {0.2% ofi-set},5 (0.5% underioad), U (Upper J, L (Lower yield point)
N on = P:Product analysis, L:Ladie anal
(6]
§
B
« The plate is fully Killed and fine grained steel. Basic oxygen process and Vacuum degassing process were appied.* This M Test Certificate is issued in accordance with EN 10204 Type 3.1
Sonature
497191 REES 24jo] LRI AEIE ] BB HE SHRUICK , S. &. “V»&-k
WE HERERY CERTIFY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chist Of Qually Asstrance Teem
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* This Ml Test Certificate is a copy that has bean printed from origing! slectronic document{with digital signing).

You are eble to check an original slectronic document at hyundaistec!'s customer poriall it hyundai-atesl com/csfemfoginjsp) # QRcody scanner App @ ‘GCReal’
« [MBE BN B SANSTMHN TE 7% o ABA AESN U 0IHY |2 g = U
# [Caution for Usa] Damage on products and safaly problams may arise if used pther than to the spac stabed in this Mil Test Car iFication,
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Sommodity *HOT ROLLED STEEL PLATE Custorney - PLESA STEEL Certiioate No, © 20200404-P8-016-002
HMERA | ASTM A6 FEX . HYUNDAI CORPORATION Sy :2020-04-04
Specification Contractor Date of Issue
= . TR ChA Uit
—_ . Terai et CremiaCompesionts) B o
HEx|e P <%QMW s M 4:x 10,000 5:x100,000
DA L Rl (o slw | s|a|lralm|w|w|glc|s|w|r]s|aln|afmw|w]|n|v ol I
(Nor) AR § 3] 30 a4 2 Pieeihz | o1 213]cleedn | s
7,94 x 2435 x 6096 1 926 | R43460 | FBr2166306 | T | 327.6] 4766 2 UlcLlise|mafess|tir| st 2|1 .| o] 1] 1]o]a]1
pliare|l 204 es7|10a| a5 | 2| 1 |17 o] 1] 1] o]a
7.94 % 2438 x 6096 1 926 | pasaes | Ferziesaor | 7| sere|4res| U luiselzos|sss|nr|si a1 fwlo] 1] 1] o]
pliare| 20a|es7 |04 ss | 2| 1 |7 o] 1] 1| o]fa
7.94x 2438 x 6005 1 o6 | mraseo | rForztesaor | T|s188)ar72| U lolise| malss|tizst 2|1 |w]o] 1] 1] o0]3|1ms
pliare| 04| ss7|t0a| ss| 2|1 |17]o] 1| 1]0]
7.94 % 2438 x 6096 1 926 | masass | Ferotesace | T | st8s| 4772 2 U lulise] oa|less|zfst 2|1 fw]o]1]1]o]as|[175
pliae| 204|857 104l a5 2| 1 7] o] 1] 1] o0]x
7.94 % 2438 x 6096 1 926 | masten | Feziessos | T | s188| 477z U luliseloa]ss|urfst a1 |w|o] 1] 1] o]
pliarel 204|887 |10a) ss | 2|1 |w]o]l 1|1 ]o]a
7.94% 2438 x 6096 1 o6 | masaes | Femoiesaos | 7| stss| 42| U luliseloaless|nr| st 2|1 fws]lol1]1]o]s]|1m
pliars| s |es7|104| as | 2| 1 |17 o] 1] 1| 0o]a
7.94 % 2438 x 6096 1 o6 | masaeo | Feztessos | T|s1s8| 4772 U lulise]zsless|ur] sl 2|1 fwlo] 1] 1] o] s|1ms
pliare|l wales7|10af s | 2|1 |ww]o] 1|1 ]o]w
7.04 x 2438 X 6006 1 o6 | Rassss | Fer2165507 | T | 31ss|arr2| = u o] 2oalsas|nzfst 2|1 |w]o] 1] 1] o]s|ms
pliare| 20ales7 || ss ] 2|1 [17]o] 1] 1|0]a
wxx SUb Tota(004) xx+ 16 14,816(Kg)

ddle, B:Bottom
« Tensile test ~ Direction Transverse, Gauge iength:200mm (Rectangular), YP Mid © 2 (0.2% off-set),5 (0.5% undericad}, U {Upper vield point), L {Lower yield point)
= Division — P:Product aralysis, L:Ladle analysis

m-—~ G2

= The piate is fuly killed and fine grained steel. Basic oxygen process and Vacuum degassing process were appiled.* This Mili Test Certificate is issued in accordance with EN 10204 Type 3.1
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WE HEREBY CERTIY THAT THE MATERAL HAS BEEN MADE AND TESTED IN ACOORDARNCE WITH THE ABOVE SPEQRCATION AND THE REQUIREMENTS . !
‘ 2 % <) . 4 IChief Of Quality Assurance Team 2
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* This Ml Test Certificatz is a copy that has been printed from origingi electronic document{with digital sioning).

You are sble Lo check an origiral stectronic document al hyundainleel's customer portal M5 hyundai-stesl.com/cs/cm/login
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# [Cauton for Use] Damage on producis snd safsly problems may arise ¥ used other than to the spec stated In bhis Mill Test Certification.
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